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ILAC/A2LA
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Compliance Testing, LLC, has been accredited in accordance with the recognized International Standard ISO/IEC
17025:2005. This accreditation demonstrates technical competence for a defined scope and the operation of a
laboratory quality management system (refer joint ISO-ILAC-IAF Communiqué dated January 2009)

The tests results contained within this test report all fall within our scope of accreditation, unless noted below.

Please refer to http://www.compliancetesting.com/labscope.html for current scope of accreditation.

Testing Certificate Number: 2152.01
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Test and Measurement Data
Sub-part
2.1033(c)(14):

All tests and measurement data shown were performed in accordance with FCC Rules and Regulations:

Part 2, Sub-part J and the following individual Parts: 22H, 24E, 27 Signal Booster.

Standard Test Conditions and Engineering Practices

Except as noted herein, the following conditions and procedures were observed during the testing.

In accordance with ANSI/C63.4-2009, and unless otherwise indicated in the specific measurement results, the
ambient temperature of the actual EUT was maintained within the range of 10° to 40°C (50° to 104°F) unless the
particular equipment requirements specify testing over a different temperature range. Also, unless otherwise
indicated, the humidity levels were in the range of 10% to 90% relative humidity.

Environmental Conditions

Temp Humidity Pressure
(°C) (%) (mbar)
23.0-27.1 41.9 - 495 964.2 - 967.0

Measurement results, unless otherwise noted, are worst-case measurements.

EUT Description

Model: 2B3425
Description: Quint-Band Switchable Signal Booster

Firmware: N/A
Software: N/A
Accessories: None
Cables: None
Modifications: None
Additional Information:

The EUT is a bi-directional amplifier for the boosting of cellular phone signals and data communication devices.
The following frequency bands and emission types are utilized.

Frequency Band (MHz)
Uplink 698 -716 | 776-787 | 824 -849 | 1850 - 1915 1710 - 1755
Downlink 728 -746 | 746-757 | 869-894 | 1930 - 1995 2110 - 2155
Modulation Type LTE GSM, CDMA, EDGE, HSPA. EVDO, LTE

EUT Operation during Tests

The EUT was in a normal operating condition.
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Test Result Summary

— Compliance Testing, LLC

Previously Flom Test Lab

Specification Test Name P_ass, Comments
Fail, N/A
Part 22H, 24E, 27 | Carrier Output Power Pass
Part 22H, 24, 27 | SPurious Emissions Pass
' ' (Transmitter Conducted)
Spurious Emissions
Part 22H, 24k, 27 (Transmitter Radiated) Pass
Part 22H, 24E, 27 | Intermodulation Pass
Part 22H, 24E, 27 | Occupied Bandwidth Pass
Part 22H, 24E, 27 | Out of Band Rejection Pass
Part 22H, 24E, 27 Frequency Stab|I|t_y . N/A The EUT does not perform frequency translation
(Temperature Variation)
Part 22H, 24E, 27 Frequency Stability N/A The EUT does not perform frequency translation

(Voltage Variation)
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Carrier Output Power

Name of Test: Carrier Output Power Engineer: John Erhard
Test Equipment Utilized: i00331, i00348, i00347 Test Date: 9/26/2012

Test Procedure

The EUT was connected to a spectrum analyzer through a 20 dB power attenuator. A signal generator was
utilized to produce a CW input signal. The RF input level was increased while monitoring the output power.
The input RF drive level was increased until the EUT output reached saturation (the output stopped increasing)
whereby the maximum power level and gain was achieved. The uplink / downlink power and gain levels for the
low, middle, and high channels are recorded in the following tables.

Test Setup

Signal EUT 20 dB Power Spectrum
Generator Attenuator Analyzer

A 4
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Uplink Test Results

698 - 716 MHz Band

— Comp

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

698 13.7 25.8 12.1

707 12.1 27.9 15.8

716 11.1 24.8 13.7

776 - 787 MHz Band

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

776 14.8 28 13.2

781.5 12.8 26.4 13.6

787 14.8 26.3 11.5

824 - 849 MHz Band

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

824 13.8 28.1 14.3

836 104 28.6 18.2

849 13.8 28 14.2

1710 - 1755 MHz Band

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

1710 11.2 25.3 14.1

1742 11.1 25.3 14.2

1755 13 26.6 13.6

1850 - 1915 MHz Band

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

1850 13.1 26.7 13.6

1880 14.5 28.2 13.7

1915 14.9 23.3 8.4

liance Testing, LLC
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Downlink Test Results

728 - 746 MHz Band

Comp

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

728 -13.8 2.4 16.2

737 -12.2 3.1 15.3

746 -12.5 1.6 14.1

746 - 757 MHz Band

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

746 -11.4 3.1 145

751.5 -10.2 3.6 13.8

757 -10.5 1.6 12.1

869 - 894 MHz Band

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

869 -10.4 2.4 12.8

881 -11.3 2.4 13.7

894 -10.2 1.9 12.1

1930 - 1995 MHz Band

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

1930 -6.1 6.2 12.3

1960 -4.4 9.2 13.6

1995 -2.8 8.9 11.7

2110 - 2155 MHz Band

Tuned Frequency | Input Power | Output Power | Gain
(MHz) (dBm) (dBm) (dB)

2110 -2.2 8.3 10.5

2132 -3.2 9.4 12.6

2155 -1.2 9.2 104

liance Testing, LLC
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Compliance Testing, LLC

Previously Flom Test Lab
Spurious Emissions (Transmitter Conducted)

Name of Test: Spurious Emissions (Transmitter Conducted)  Engineer: John Erhard
Test Equipment Utilized: i00266, 00331, i00348, 100347 Test Date: 10/01/2012

Test Procedure

The EUT was connected to a spectrum analyzer through a 20 dB power attenuator. Two signal generators were
utilized to produce a two tone signal with the channel spacing set so the intermodulation products fell within the
operational band. The input signal level was increased until the intermodulation products were as close as
possible to the maximum allowable level of -13 dBm without being greater than that limit. The uplink / downlink
conducted spurious emissions were examined to beyond the 10" harmonic of the fundamental signal and no
spurious emissions were detected. The two tones selected were near the center of the operational band and as
there were no detectable emissions only a single test was performed per operational band. The worst case out of
band emission for each operational band is indicated in the tables below. Plots are provided to show there are no
additional emissions.

Test Setup
Signal
Generator
\ 4
RF Combiner R EUT .| 20dB Power R Spectrum
v v Attenuator v Analyzer
S
Signal
Generator
Uplink Test Results
Frequency Band | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
698 - 716 -36.99 -13 -23.99 | Pass
776 — 787 -45.10 -13 -32.10 | Pass
824 — 849 -40.94 -13 -27.94 | Pass
1710 - 1755 -46.08 -13 -33.08 | Pass
1850 — 1915 -49.21 -13 -36.21 | Pass
Downlink Test Results
Frequency Band | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
728 — 746 -55.98 -13 -42.98 | Pass
746 — 757 -55.53 -13 -42.53 | Pass
869 — 894 -42.97 -13 -29.97 | Pass
1930 — 1995 -56.86 -13 -43.86 | Pass
2110 — 2155 -55.99 -13 -42.99 | Pass
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—— — Compliance Testing, LLC
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P)

Uplink Test Plots

698 - 716 MHz Band
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Peak race
1 2 3
Log
10
dB/ Clear Write
Offst -
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DI R | B O i e | P O SR ] Max Hold
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dBm
Mlin Hold
Start 30 MHz Stop 8.5 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 877.5 ms (401 pis) View
Matier Trace Type X Pz Amplitude
1 (1 Freq 21058 GHz 30 66 dBm
Elank
More
1 of 2

776 - 787 MHz Band

e Agilent E T

Mkr1 2.338 GHz
Ref 10 dBm Atten 5 dB 45.1 dBm
Peak
Log
10
dB/
Offst
20.8
dB
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P)

824 - 849 MHz Band

e
—

- Agilent

Mkr1 2.507 GHz
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1710 - 1755 MHz Band

e Agilent E T
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1850 - 1915 MHz Band
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Downlink Test Plots

728 - 746 MHz Band
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746 - 757 MHz Band

- Agilent
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1930 - 1995 MHz Band

e
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Ref0 dBm

Atten 5 dB

Mkr1 15.11 GHz
-36.86 dBm

Peak

Log

10
dB/

Offst

20.8

dB

\

13.0
dBm

Start 30 MHz
#Res BW 100 kHz

VBW 300 kHz

Stop 20 GHz

Sweep 2.069 s (401 pis)

hader Trace
1 4b]

Type X Pz
Freqg 15.11 GH=z

Amplitude
-66.86 dBm

2110 - 2155 MHz Band

e Agilent

Ref0 dBm

Atten 5 dB

Mkr1 20.96 GHz
55.99 dBm

Peak

Log

10
dB/

Offst

20.8

dB

13.0
dBm

Start 30 MHz
#Res BW 100 kHz

VBW 300 kHz

Stop 22 GHz

Sweep 2.276 s (401 pts)

hater Trace
1 (1

Type X P
Freq 20496 GHz

Amplitude
-55.899 dBm

p1280001_FCC Level Booster_Rev 1.0

Page: 15 of 82



Compliance Testing, LLC
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Spurious Emissions (Transmitter Radiated)

Name of Test: Spurious Emissions (Transmitter Radiated)  Engineer: John Erhard
Test Equipment Utilized: 100103, i00331, i00348 Test Date: 10/01/2012

A)
B)

C)

D)

E)

F)

H)
1)

J)

K)
L)

M)

Test Procedure

Connect the equipment as illustrated below.
Adjust the spectrum analyzer to the following settings:

1) Resolution Bandwidth 100 kHz (< 1 GHZ), 1 MHZ (> 1GHZz)

2) Video Bandwidth = 3 times Resolution Bandwidth, or 30 kHz

3) Sweep Speed <2000 Hz/second

4) Detector Mode = Mean or Average Power
Place the transmitter to be tested on the turntable in the standard test site. The transmitter is transmitting
into a non- radiating load that is placed on the turntable. The RF cable to this load should be of minimum
length.
For each spurious measurement the test antenna should be adjusted to the correct length for the
frequency involved. This length may be determined from a calibration ruler supplied with the equipment.
Measurements shall be made from the lowest radio frequency generated in the equipment to the tenth
harmonic of the carrier, except for the region close to the carrier equal to + the test bandwidth (see
Section 1.3.4.4).
For each spurious frequency, raise and lower the test antenna from 1 m to 4 m to obtain a maximum
reading on the spectrum analyzer with the test antenna at horizontal polarity. Repeat this procedure to
obtain the highest possible reading. Record this maximum reading.
Repeat Step E) for each spurious frequency with the test antenna polarized vertically.
Reconnect the equipment as illustrated.
Keep the spectrum analyzer adjusted as in Step B).
Remove the transmitter and replace it with a substitution antenna (the antenna should be half wavelength
for each frequency involved). The center of the substitution antenna should be approximately at the
same location as the center of the transmitter. At lower frequencies, where the substitution antenna is
very long, this will be impossible to achieve when the antenna is polarized vertically. In such case the
lower end of the antenna should be 0.3 m above the ground.
Feed the substitution antenna at the transmitter end with a signal generator connected to the antenna by
means of a non-radiating cable. With the antennas at both ends horizontally polarized and with the signal
generator tuned to a particular spurious frequency, raise and lower the test antenna to obtain a maximum
reading at the spectrum analyzer. Adjust the level of the signal generator output until the previously
recorded maximum reading for this set of conditions is obtained. This should be done carefully repeating
the adjustment of the test antenna and generator output.
Repeat Step J) with both antennas vertically polarized for each spurious frequency.
Calculate power in dBm into a reference ideal half-wave dipole antenna by reducing the readings
obtained in Steps J) and K) by the power loss in the cable between the generator and the antenna and
further corrected for the gain of the substitution antenna used relative to an ideal half-wave dipole
antenna.
The levels recorded in Step L) are absolute levels of radiated spurious emissions in dBm. The radiated
spurious emissions in dB can be calculated by the following:

Radiated spurious emissions dB = 10logi, (TX power in watts/0.001) — the levels in Step I)

NOTE: It is permissible that the other antennas provided can be referenced to a dipole.
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Test Setup
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Uplink Test Results

698 - 716 MHz Band 707 MHz Tuned Frequency

Compliance Testing, LLC

Previously Flom Test Lab

Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
1414 -58.19 -13 -45.19 Pass
2121 -56.55 -13 -43.55 Pass
2828 -50.42 -13 -37.42 Pass
776 - 787 MHz Band 781.5 MHz Tuned Frequency
Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
1563 -57.04 -13 -44.04 Pass
2344.5 -53.32 -13 -40.32 Pass
3126 -51.00 -13 -38 Pass
824 - 849 MHz Band 836 MHz Tuned Frequency
Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
1672 -56.60 -13 -43.6 Pass
2508 -53.94 -13 -40.94 Pass
3344 -49.83 -13 -36.83 Pass
1710 - 1755 MHz Band 1742 MHz Tuned Frequency
Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
3484 -48.46 -13 -35.46 Pass
5226 -53.01 -13 -40.01 Pass
6968 -45.00 -13 -32 Pass
1850 - 1915 MHz Band 1880 MHz Tuned Frequency
Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
3760 -49.25 -13 -36.25 Pass
5640 -51.41 -13 -38.41 Pass
7520 -41.48 -13 -28.48 Pass

The conducted spurious emissions testing did not indicate any potential failures therefore only the center channel
of each operational band was evaluated.

No other emissions were detected. All emissions were lower than —13 dBm.
All emissions were system noise floor.
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Downlink Test Results

728 - 746 MHz Band 737 MHz Tuned Frequency

Compliance Testing, LLC

Previously Flom Test Lab

Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
1474 -60.79 -13 -47.79 Pass
2211 -54.15 -13 -41.15 Pass
2948 -48.17 -13 -35.17 Pass

746 - 757 MHz Band 751 MHz Tuned Frequency

Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
1502 -53.67 -13 -40.67 Pass
2253 -57.79 -13 -44.79 Pass
3004 -53.26 -13 -40.26 Pass

869 - 894 MHz Band 881 MHz Tuned Frequency

Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
1762 -59.72 -13 -46.72 Pass
2643 -53.37 -13 -40.37 Pass
3524 -53.54 -13 -40.54 Pass

1930 - 1995 MHz Band 1960 MHz Tuned Frequency

Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
3920 -53.62 -13 -40.62 Pass
5880 -50.65 -13 -37.65 Pass
7840 -43.28 -13 -30.28 Pass

2110 - 2155 MHz Band 2132 MHz Tuned Frequency

Measured Frequency | Measured Level Limit Margin Result
(MHz) (dBm) (dBm) (dB)
4264 -52.28 -13 -39.28 Pass
6396 -50.56 -13 -37.56 Pass
8528 -48.46 -13 -35.46 Pass

The conducted spurious emissions testing did not indicate any potential failures therefore only the center channel
of each operational band was evaluated.

No other emissions were detected. All emissions were lower than —13 dBm.
All emissions were system noise floor.
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Compliance Testing, LLC

Previously Flom Test Lab
Intermodulation

Name of Test: Intermodulation Engineer: John Erhard
Test Equipment Utilized: 100266, 00331, i00348, 100347 Test Date: 10/01/2012

Test Procedure

The EUT was connected to a spectrum analyzer through a 20 dB power attenuator. Two signal generators were
utilized to produce a two tone signal with the channel spacing set so the intermodulation products fell within the
operational band. The input signal level was increased until the intermodulation products were as close as
possible to the maximum allowable level of -13 dBm without being greater than that limit. The uplink / downlink
intermodulation products within the operational band were examined. The two tones near the lower edge and the
upper edge were plotted. The input signal level, peak output power, and intermodulation level are listed in the
summary tables.

Test Setup
Signal
Generator
\ 4
RF Combiner R EUT .| 20 dB Power R Spectrum
i v Attenuator v Analyzer
S
Signal
Generator
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GSM Uplink Test Results

Compliance Testing, LLC

Previously Flom Test Lab

698 - 716 MHz Band
Po1 — Po> Frequency Pair Input Power Intermodulation Level Po1 P —- Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
703 — 708 -6.2 1.1 -13.3 20.33 | 23.33
706 — 711 -6.2 2.6 -13.18 21.24 | 24.24

776 - 787 MHz Band
Po1 — Pg> Frequency Pair Input Power Intermodulation Level Po1 P —- Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
779 — 782 -6.2 2.3 -13.18 19.08 | 22.08
781 — 784 -6.2 2.3 -13.19 19.18 | 22.18

824 - 849 MHz Band
Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 Pmean Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
830 -3835 -6.8 0 -13.31 20.5 235
842 — 845 -6.8 0.2 -13.32 19.95 | 22.95

1710 - 1755 MHz Band
Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 Pmean Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
1720 - 1725 -6.5 -1.9 -13.08 17.14 | 20.14
1740 — 1745 -6.5 -0.4 -13.68 18.94 | 21.94
1850 - 1915 MHz Band

Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 P Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
1860 — 1865 -6.6 0.8 -13.34 19.09 | 22.09
1895 - 1900 -6.6 1.4 -13.15 17.75 | 20.75

p1280001_FCC Level Booster_Rev 1.0

Page: 21 of 82



GSM Downlink Test Results

Compliance Testing, LLC

Previously Flom Test Lab

728 - 746 MHz Band
Po1 — Po> Frequency Pair Input Power Intermodulation Level Po1 P —- Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
733 -738 -6.2 -16.6 -13.55 -1.36 1.64
736 — 741 -6.2 -17.8 13.1 -1.25 1.75

746 - 757 MHz Band
Po1 — Pg> Frequency Pair Input Power Intermodulation Level Po1 P —- Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
750 — 752 -6.2 -13.8 -13.11 0.69 3.69
752 — 754 -6.2 -14.1 -13.3 -0.65 2.35

869 - 894 MHz Band
Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 Pmean Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
875 — 880 -6.8 -15.7 -13.25 -1.57 1.43
880 — 885 -6.8 -15.3 -13.1 -1.05 1.95

1930 - 1995 MHz Band
Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 Pmean Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
1940 — 1945 -6.6 -10.7 -13.16 4.2 7.2
1975 - 1980 -6.6 -11.4 -13.24 5.2 8.2
2110 - 2155 MHz Band

Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 P Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
2120 - 2125 -6.6 -8.1 -13.16 4.7 7.7
2140 - 2145 -6.6 -14.3 -13.48 3.78 6.78
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

GSM Uplink Test Plots

698 - 716 MHz Band

- Agilent R T

Mkr2 713.03 MHz
Ref25 dBm Atten 15 dB 13.3 dBm
Peak ' ?
Lo | -
! [l
dB/
Offst [] [
20.8 | !

48 ] i | B i |

Il
|
NN SESUIVUR | S R B S e e L SRS | O

dBm
Center 707 MHz Span 36 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 L] Freg 707 .09 MHz 20.33 dBm
2 L] Freg 713.03 MHz -13.3 dBm

e Agilent E T
Mkr2 700.97 MHz
Ref25 dBm Atten 15 dB -13.18 dBm
Peak ‘ﬁ 1
e i f
e
uﬁ‘t A I 1 LN I
208 I I Il | “
dB J [ [ \ [
[!ll3 u o ] I\MM__MJI lr_.\-m—n(rﬂv‘—/{ w \\—WWMM-J I\-‘-\Af"“-’\ru—v-u—w"-"\ﬂ' l\-www-—u'w—
dBm
Center 707 MHz Span 36 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
hdatiar Trace Type X P Amplitude
1 (1 Freq 705,01 MHz 21.24 dBm
2 (1 Freq 700,97 MHz -13.18 dBm
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Previously Flom Test Lab

— Compliance Testing, LLC
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i

776 - 787 MHz Band

- Agilent R T
Mkr1 779.025 MHz
Ref25 dBm Atten 15 dB 19.08 dBm
Peak .
Log i f
4B/ j 1 f !t
Offst s | L
208 ; i | \ f
d8 /) [ I } [ [ )
o AN IV N AU NUUUR | [ N DR A W DY (W
dBm
Center 781.5 MHz Span 22 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 L] Freg 770025 MHz 19.08 dBm
2 L] Freg 776.000 MHz -12.18 dBm

- Agilent R T
Mkr2 777.980 MHz
Ref25 dBm Atten 15 dB -13.16 dBm
Peak n ﬁ)
e [l f
4B il 1
Offst s L |
208 fl [ | f
dB . \ [l / ot I i
o AN I L VLN A S Y B L .
dBm
Center 781.5 MHz Span 22 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freq 784020 MHz 1926 dBm
2 (1 Freq 777080 MHz 1316 dBm
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Previously Flom Test Lab

— Compliance Testing, LLC
> '
i

824 - 849 MHz Band

- Agilent R T
Mkr2 840.000 MHz
Ref25 dBm Atten 15 dB -13.35 dBm
Peak R 2
e | f
4B i I
Offst Il i o
20.8 I 1 f L “ |
dB | R A LV l ) ‘
dBm
Center 836 MHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freq £36.000 MHz 205 dBm
2 (1 Freq 540000 MHz -13.35 dBm

- Agilent R T
Mkr2 839.000 MHz
Ref25 dBm Atten 15 dB -13.32 dBm
Peak ? )
Log 1
4B/ Ll
ortst P
208 L
d8 S I f
T SR PP O 1 | W W .
dBm
Center 836 MHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 L] Freg 842.000 MHz 19.95 dBm
2 L] Freg 830.000 MHz -12.32 dBm

p1280001_FCC Level Booster_Rev 1.0
Page: 25 of 82



—— — Compliance Testing, LLC

m Previously Flom Test Lab
1710 - 1755 MHz Band
- Agilent E T
Mkr2 1.730075 GHz
Ref25 dBm Atten 15 dB -13.08 dBm
Peak &
Log
10
dB/
Offst o
20.8
dB Iy
dBm
Center 1.742 GHz Span 90 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 9.324 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 1 Freqg 1.719950 GHz 17.13 dBm
2 1 Freqg 1.730075 GHz -12.08 dBm

- Agilent E T

Mkr2 1.730075 GHz
Ref 25 dBm Atten 15 dB -13.68 dBm
Peak ?
Log
10 ,
dB/f
Offst
20.8
dB ”

" I
DI T YR YR | O LV O A I O L O OO O PO

-13.0

nd

—
|

——
-

dBm
Center 1.742 GHz Span 90 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 9.324 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 L] Freg 1.744025 GHz 12.94 dBm
2 L] Freg 1.730075 GHz -12.68 dBm
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
1850 - 1915 MHz Band
- Agilent E T
Mkr2 1.869925 GHz
Ref25 dBm Atten 15 dB -13.35 dBm
Peak [+
Log
10
dB/
Offst @
20.8 ] L i
dB IR
[:IB 0 MWWWMKJJLJL—-— ll""‘-f"'l I\-""J ll'--JLJLJ R L VRS, WP . PSSO (O A S Ay
dBm
Center 1.88 GHz Span 130 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 13.47 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 1) Freq 1.860860 GHz 19.08 dBm
2 1) Freq 1860025 GHz -12.35 dBm

- Agilent E T
Mkr2 1.905025 GHz
Ref25 dBm Atten 15 dB -13.16 dBm
Peak o
Log
10
dB/
Offst
20.8 I
dB il h
D e I 0 N
dBm
Center 1.88 GHz Span 130 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 13.47 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 (1 Freq 1.804050 GHz 17.75 dBm
2 (1 Freq 1005025 GHz 1316 dBm
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

GSM Downlink Test Plots

728 - 746 MHz Band

- Agilent R T
Mkr2 728.00 MHz
Ref 10 dBm Atten 5 dB -13.53 dBm
Peak /1\
Log
o fhl [ i
dB/
Offst I Il [ !
208 [ P L | |
dB I [ ( Ll [ |
dBm
Center 737 MHz Span 36 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freq 733 04 MHz -1.365 dBm
2 (1 Freq 72800 MHz 1353 dBm

e Agilent E T
Mkr2 730.97 MHz
Ref 10 dBm Atten 5 dB -13.1 dBm
Peak /1\
Log S
10 b 11 1T
dB/ f Il [ .
Offst . i I I I
208 I i I | !
dB i I [ | /| I
dBm
Center 737 MHz Span 36 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
hdatiar Trace Type X P Amplitude
1 (1 Freq 736,01 MHz -1.266 dBm
2 (1 Freq 730,97 MHz -12.1 dBm
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Previously Flom Test Lab

746 - 757 MHz Band

- Agilent R T

Mkr2 754.025 MHz
Ref 10 dBm Atten 5 dB -13.12 dBm
Peak
Log ﬁ
10 f
dB/ f
Offst A
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dB
DI WJJWJHMJ NN JI L \l‘\in Lw_, ﬂw [
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dBm
Center 751 MHz Span 22 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 L] Freg 751.000 MHz 0.691 dBm
2 L] Freg 754.025 MHz -12.12 dBm

- Agilent R T
Mkr2 750.010 MHz

Ref 10 dBm Atten 5 dB -13.3 dBm
Peak (1)
Log = 1)
o B i A —r
Offst
208 AL gt [y
dB NN A
o e ed Mo Sl L/ NN N A b
dBm
Center 751 MHz Span 22 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)

1 £1) F\::; ?54.0)(2:):.1:2 -n.:;p::ndqe

z £1) Freq 750.010 hiHz 133 dBm
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Previously Flom Test Lab

— Compliance Testing, LLC
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869 - 894 MHz Band

- Agilent R T
Mkr2 885.000 MHz
Ref 10 dBm Atten 5 dB -13.25 dBm
Peak /1\
Log -
1|:| Iil Iiﬁl |!I| L]
dB/
Offst | J i I )
208 j i ! I /| l
d8 ! T Y YL j i
l:l3 . o e N e Y T TS e
dBm
Center 881 MHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 L] Freg 875.000 MHz -1.57 dBm
2 L] Freg 835.000 MHz -12.25 dBm

- Agilent R T
Mkr2 875.000 MHz
Ref 10 dBm Atten 5 dB -13.1 dBm
Peak ;
Log = ﬁ
1|:| LYd LA il
4B/ i I | .
Offst J I i J l
208 l Il ] I I A
dB ﬂ \ I Heo i | )
dBm
Center 881 MHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freq S80.000 MHz -1.054 dBm
2 (1 Freq £75.000 MHz -13.1 dBm
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
1930 - 1995 MHz Band
- Agilent E T
Mkr2 1.949925 GHz
Ref 10 dBm Atten 5 dB -13.16 dBm
Peak [+
Log -
10 O
dB! |
Offst |
208 ﬂ I (g
dB HE RN N
I 0 O P A 2| N1 A | O X
-13.0
dBm
Center 1.96 GHz Span 130 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 13.47 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 1) Freq 1.045080 GHz 4208 dBm
2 1) Freq 1.040025 GHz -12.16 dBm

- Agilent E T

Mkr2 1.970075 GHz
Ref 10 dBm Atten 5 dB -13.24 dBm
Peak o
Log
10
dB/
Offst
208 il

dB

) | )
[ IOV VRO JU0 DU O VO POV WO | O P Y SO

-13.0

dBm
Center 1.96 GHz Span 130 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 13.47 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 L] Freg 1.920150 GHz 5.202 dBm
2 L] Freg 1870075 GHz -12.24 dBm
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Previously Flom Test Lab

2110 - 2155 MHz Band

E T

Ref 10 dBm

Atten 5 dB

Mkr2 2.114900 GHz
-13.16 dBm

Peak

e

Log
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dB/

Offst

20.8

dB [

e
— 1
i — 1

) I O T |

S

l
VL P R VN | v R |

| )

13.0
dBm

Center 2.132 GHz Span 90 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 9.324 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 L] Freg 2125025 Hz 4708 dBm
2 L] Freg 2.114800 &Hz -12.16 dBm

- Agilent R T
Mkr2 2.134925 GHz
Ref 10 dBm Atten 5 dB -13.46 dBm
Peak ?
Log = |
1“ L] |
dB! !
Offst
20.8 T L ]
dB | ol ol
l?:l” ISP S YUY YT VO VO | ] | WU | Y R TN
dBm
Center 2.132 GHz Span 90 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 9.324 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 (1 Freq 2140400 GHz 378 dBm
2 (1 Freq 2 134026 GHz 1345 dBm
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CDMA Uplink Test Results

Compliance Testing, LLC

Previously Flom Test Lab

698 - 716 MHz Band
Po1 — Po> Frequency Pair Input Power Intermodulation Level Po1 P —- Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
703 — 708 1 -13.89 19.74 2274 | 18.74
706 — 711 0.9 -14.16 20.17 23.17 | 19.27

776 - 787 MHz Band
Po1 — Pg> Frequency Pair Input Power Intermodulation Level Po1 P —- Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
779 — 782 1.8 -14.18 18.56 21.56 | 16.76
781 — 784 2 -13.91 18.76 21.76 | 16.76

824 - 849 MHz Band
Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 Pmean Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
830 -3835 -1 -13.74 20.03 23.03 | 21.03
842 — 845 0 -13.91 20.26 23.26 | 20.26

1710 - 1755 MHz Band
Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 Pmean Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
1720 - 1725 0.3 -13.3 19.21 22.21 | 18.91
1740 — 1745 -1.4 -13.3 17.23 20.23 | 18.63
1850 - 1915 MHz Band

Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 P Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
1860 — 1865 0.3 -13.72 18.73 21.73 | 18.43
1895 - 1900 0.8 -13.44 17.31 20.31 | 16.51
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CDMA Downlink Test Results

Compliance Testing, LLC

Previously Flom Test Lab

728 - 746 MHz Band
Po1 — Po> Frequency Pair Input Power Intermodulation Level Po1 P —- Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
733 -738 -12.7 -13.22 1.55 455 14.25
736 — 741 -14.7 -13.28 0.7 3.7 15.4

746 - 757 MHz Band
Po1 — Pg> Frequency Pair Input Power Intermodulation Level Po1 P —- Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
750 — 752 -14 -13.59 0.32 3.32 14.32
752 — 754 -13.7 -13.95 1.62 4.62 15.32

869 - 894 MHz Band
Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 Pmean Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
875 — 880 -14.3 -13.94 -0.16 2.84 14.14
880 — 885 -14.3 -13.5 0.51 3.51 14.81

1930 - 1995 MHz Band
Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 Pmean Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
1940 — 1945 -10.4 -13.83 4,78 7.78 15.18
1975 - 1980 -10.4 -13.08 6.9 9.9 17.3
2110 - 2155 MHz Band

Po1 — Po2 Frequency Pair Input Power Intermodulation Level Po1 P Gain
(MHz) (dBm) (dBm) (dBm) | (dBm) (dB)
2120 - 2125 -8 -13.94 5.43 8.43 13.43
2140 - 2145 -13.8 -13.81 4.61 7.61 18.41

p1280001_FCC Level Booster_Rev 1.0

Page: 34 of 82



- Agilent

|

—— — Compliance Testing, LLC

Previously Flom Test Lab

P

CDMA Uplink Test Plots

698 - 716 MHz Band
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Center 707 MHz
#Res BW 100 kHz

Span 36 MHz
VBW 300 kHz Sweep 4 ms (401 pts)

Matier Trace Type
1 1 Freqg
2 1 Freqg

X Pz Amplitude
70348 MH=z 19.74 dBm
T12.67 MH=z -13.89 dBm

e Agilent

R T

Ref 30 dBm

Mkr2 715.82 MHz

Atten 20 dB -14.16 dBm
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Log
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dB fﬂ““"“"

DI |/

13.0
dBm

Center 707 MHz
#Res BW 100 kHz

Span 36 MHz
VBW 300 kHz Sweep 4 ms (401 pts)

hdatiar Trace Type
1 (4] Freq
z (4] Freq

X P Amplitude
T05.47 WHz 20.17 dBm
T15.82 MHz -14.16 dBm
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
776 - 787 MHz Band
- Agilent E T
Mkr2 776.605 MHz
Ref 30 dBm Atten 20 dB -14.18 dBm
Peak x
Lo i
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dB/ L
offst A .
DI K I
13.0
dBm
Center 781.5 MHz Span 22 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 1 Freqg Fre.Ar5 MHz 18.55 dBm
2 1 Freqg FIE.E05 MH=z -14.18 dBm

- Agilent R T

Mkr2 777.650 MHz
Ref 30 dBm Atten 20 dB -13.91 dBm
Peak
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20.8 P e Yo ]
dB M“_J, N LWVMW\(\_
DI
-13.0
dBm

| "1

Center 781.5 MHz Span 22 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Matier Trace Type X Pz Amplitude
1 (1 Freg 780.455 MHz 18.76 dBm
2 (1 Freg FTT 650 MHz -13.91 dBm
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
824 - 849 MHz Band
- Agilent E T
Mkr2 840.000 MHz
Ref 30 dBm Atten 20 dB -13.74 dBm
Peak 3
e |
10
dB/ N
o I
20.8 S / M
o 7 L 00 A = P
dBm
Center 836 MHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 1 Freqg 835125 MH=z 20.03 dBm
2 ) Freq 540.000 MHz 1374 dBm

- Agilent E T
Mkr2 837.625 MHz
Ref30 dBm Atten 20 dB -13.91 dBm
Peak
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dBm
Center 836 MHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freq 544 600 MHz 2026 dBm
2 (1 Freq 537 625 MHz -13.81 dBm
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1710 - 1755 MHz Band

\
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- Agilent E T
Mkr2 1.730075 GHz
Ref 30 dBm Atten 20 dB -13.3 dBm
Peak ;
Log M
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dB/
Offst I
20.8 e LT
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dBm
Center 1.742 GHz Span 90 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 9.324 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 L] Freg 1.719500 &Hz 19.21 dBm
2 L] Freg 1.730075 GHz -13.3 dBm

- Agilent E T
Mkr2 1.750325 GHz
Ref30 dBm Atten 20 dB -13.83 dBm
Peak 1
Log r{) n
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B/ ri Jf 1]
ﬂff!t | | Y :
208 R
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o ! S OO
dBm
Center 1.742 GHz Span 90 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 9.324 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 (1 Freq 1740425 GHz 1723 dBm
2 (1 Freq 1760325 GHz 1383 dBm
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
1850 - 1915 MHz Band
- Agilent E T
Mkr2 1.8701 GHz
Ref30 dBm Atten 20 dB -13.45 dBm
Peak 1
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-13.0
dBm
Center 1.88 GHz Span 120 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 12.43 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 1) Freq 18506 GHz 18.73 dBm
2 1) Freq 1.8701 GHz -12.45 dBm

- Agilent E T
Mkr2 1.9055 GHz
Ref30 dBm Atten 20 dB -13.44 dBm
Peak 1
Log
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dB/
Offst IJ o
20.8 | Yy
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dBm
Center 1.88 GHz Span 120 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 12.43 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 (1 Freq 1.8044 GHz 1731 dBm
2 (1 Freq 10056 GHz -13.44 dBm
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Previously Flom Test Lab

P

CDMA Downlink Test Plots

728 - 746 MHz Band

- Agilent E T
Mkr2 728.54 MHz
Ref 10 dBm Atten 5 dB -13.22 dBm
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dBm
Center 737 MHz Span 36 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 L] Freg 732 50 MHz 1.55 dBm
2 L] Freg 728 54 MHz -12.22 dBm

e Agilent E T
Mkr2 729.80 MHz
Ref 10 dBm Atten 5 dB -13.28 dBm
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Center 737 MHz Span 36 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)
hdatiar Trace Type X P Amplitude
1 (1 Freq 736,55 MHz 0.705 dBm
2 (1 Freq 720,20 MHz -13.28 dBm
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m Previously Flom Test Lab
746 - 757 MHz Band
- Agilent E T
Mkr2 753.805 MHz
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Peak
Log f—”?\
=2

1“ I T n_tc
dB/ B
Offst _ﬂ‘r .
20.8 7y
dB WN M“*\-\(
DI o]
-13.0
dBm
Center 751 MHz Span 22 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Matier Trace Type X Pz Amplitude

1 1) Freq 752210 MHz 0.22 dBm
2 1) Freq 753805 MHz -12.50 dBm

- Agilent

E T
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Sweep 4 ms (401 pts)

hader Trace
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X Pis
TE2.540 MHz
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1.671 dBm
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m

p1280001_FCC Level Booster_Rev 1.0

Page: 41 of 82



—— — Compliance Testing, LLC

m Previously Flom Test Lab
869 - 894 MHz Band
- Agilent E T
Mkr2 885.125 MHz
Ref 10 dBm Atten 5 dB -13.94 dBm
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dBm
Center 881 MHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freq 574500 MHz 0166 dBm
2 (1 Freq 585.125 MHz -13.84 dBm

- Agilent E T
Mkr2 874.125 MHz
Ref 10 dBm Atten 5 dB -13.5 dBm
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Center 881 MHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freq 570500 MHz 0.512 dBm
2 (1 Freq E74.125 MHz 136 dBm

p1280001_FCC Level Booster_Rev 1.0
Page: 42 of 82



—— — Compliance Testing, LLC
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1930 - 1995 MHz Band
- Agilent E T
Mkr2 1.9492 GHz
Ref 10 dBm Atten 5 dB -13.83 dBm
Peak @ A
Log s
'"] 1 [ 1%
dB/ RN
Ofst Lo
208 UYL
oL D s
-13.0
dBm
Center 1.96 GHz Span 120 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 12.43 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 13 Freq 1.8405 GHz 4787 dBm
z 13 Freq 18402 GHz -12.82 dBm

- Agilent E T
Mkr2 1.9840 GHz
Ref 10 dBm Atten 5 dB -13.08 dBm
Peak ¥| 0
Lo ]
Log In(E
T l‘ | |
4B/ AR
i o | A AP
208 N, VoY
dB i ! 4
-13.0
dBm
Center 1.96 GHz Span 120 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 12.43 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 (1 Freq 10744 GHz 6.9 dBm
2 (1 Freq 1.0840 GHz -13.08 dBm
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
2110 - 2155 MHz Band
- Agilent R T
Mkr2 2.129525 GHz
Ref 10 dBm Atten 5 dB -13.94 dBm
Peak ‘3,] r’l
Lo L] e
'"] 11 | I | L]
dB/ AL IS
Offst N‘M \\J A S
208 i I ™
dB ,\IW "
DI N.P’V ik WW\._. ]
-13.0
dBm
Center 2.132 GHz Span 90 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 9.324 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 13 Freq 2118400 GHz 5.2 dBm
z 13 Freq 2120525 GHz -12.04 dBm

- Agilent R T
Mkr2 2.149550 GHz
Ref 10 dBm Atten 5 dB -13.81 dBm
Peak
Lo LI
1|:| I 11 4
dB/ r SR
Offst RIRrayn
208 it SN YRR VARV
dB e i ]
13.0
dBm
Center 2.132 GHz Span 90 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 9.324 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 L] Freg 2.130425 GHz 4612 dBm
2 L] Freg 2149550 Hz -12.81 dBm

p1280001_FCC Level Booster_Rev 1.0
Page: 44 of 82



Compliance Testing, LLC

Previously Flom Test Lab

Occupied Bandwidth

Name of Test: Occupied Bandwidth Engineer: John Erhard
Test Equipment Utilized: 00266, i00331, 100348, i00347 Test Date: 9/27/2012

Test Procedure

The EUT was connected to a spectrum analyzer through a 20 dB power attenuator. A signal generator was
utilized to produce the following signals; GSM, CDMA, and WCDMA. The RF input level was set to the level as
determined by the intermodulation testing requirements. The input and output spectrums were observed and the
plots captured to ensure that the signals remained similar with minimal non-linearity in accordance to FCC
guidelines. The center channel of each band was measured. All emissions are within the pass band.

Test Setup

Signal EUT 20 dB Power R Spectrum
Generator Attenuator i Analyzer

\ 4

A 4

p1280001_FCC Level Booster_Rev 1.0
Page: 45 of 82



Previously Flom Test Lab

— Compliance Testing, LLC
e
i
GSM Uplink Test Plots
698 - 716 MHz Band
Input

e Agilent E T

Ref 10 dBm Atten 5 dB
Peak
Log

s AT
o , "~
” / ,

M1 S2 o
§3 FC [
A
' NW\\%M
Center 707 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
Output
e Agilent E T

Ref 25 dBm Atten 15 dB
Peak
Lng .l'llllnu A
10 W
dB/ "“JJ(V
Offst \,\
20.8 :
"’ / \
M1 S2
S3 FC {Mr ’\Lw*

T I
Center 707 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

776 - 787 MHz Band
Input

- Agilent R T

Ref 10 dBm Atten 5 dB
Peak
Log

it T
G
/ 4

M1 S2 ,f \
S3 FC it
M | I\-\»-JW_W
Center 781.5 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pts)
Output
e Agilent E T
Ref25 dBm Atten 15 dB
Peak
Log

i) iy
205 /|
dB ,f \

M1 S2 / |
S3 FC A 1
1,
MM
Center 781.5 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

824 - 849 MHz Band
Input

- Agilent R T

Ref 10 dBm Atten 5 dB
Peak
Log

i o
7
7 x

M1 s2 r"ﬂl \IL

S3 FC o i

M| ",

pronan] T

Center 836 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pts)

Output
e Agilent E T

Ref 25 dBm Atten 15 dB
Peak

#;9 LI
dB/ M Mq"v
s 7 5

; / \

s rc o N,
m =

et fL T R Y
Center 836 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

1710 - 1755 MHz Band

Input
- Agilent R T
Ref 10 dBm Atten 5 dB
Peak
Log
10
dB! W%

A
/ 3

M1 s2 / Y

S3 FC !

o I oy

WW'MI VWM

Center 1.742 GHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pts)
Output
e Agilent E T
Ref25 dBm Atten 15 dB
Peak
Log

:"B, —
oret S N
® / "

M1 S2 Y,
S3 FC
w“ W vy
A ha!
et e
Center 1.742 GHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

1850 - 1915 MHz Band
Input

- Agilent R T

Ref 10 dBm Atten 5 dB
Peak
Log

i) P
o ™,
3 / \

M1 S2 s i
S3 FC i
A JMA M\«

I Wt )
Center 1.88 GHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pts)

Output
e Agilent E T
Ref25 dBm Atten 15 dB
Peak
Log

. Ay
o /
dB / \

M1 S2 0 ]
§3 FC il ,
A
Pl
Center 1.88 GHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
—
&
GSM Downlink Test Plots
728 - 746 MHz Band
Input

e Agilent E T

Ref -10 dBm Atten 5 dB
Peak
Log

i LT
I K
/ \

M1 S2 y S
S3 FC la R
Center 737 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
Output
e Agilent E T
Ref5 dBm Atten 5 dB
Peak
Log

208 b “‘\

dB /I '“II’\H

M1 sz }/J \‘n

S3 FC A
I
N Wt
Center 737 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

746 - 757 MHz Band
Input

- Agilent R T

Ref -10 dBm Atten 5 dB
Peak
Log

i) T,
8
/ Y

M1 S2 A

S3 FC A by

Center 751 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pts)

Output

e Agilent E T

Ref5 dBm Atten 5 dB
Peak
Log

é%fit NHWW‘
20.8 \

* i \

M1 S2 N

S3 FC 'tuﬂ
A wffJ w“k
; "
WP Mo
Center 751 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

869 - 894 MHz Band
Input

- Agilent R T

Ref -10 dBm Atten 5 dB
Peak
Log

A EE
AN
/ \

M1 S2 - W,

S3 FC [

A Ayl T Ty

Center 881 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pts)
Output
e Agilent E T
Ref5 dBm Atten 5 dB
Peak
Log

A T
AT
/ \

M1 S2 |

S3 FC

Wﬁd 1 [ g,
Center 881 MHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

1930 - 1995 MHz Band
Input

- Agilent R T

Ref -10 dBm Atten 5 dB
Peak
Log

lﬂB-’ W Wh

Offst PR
20.8

} / i

M1 S2 S
S3 FC ! h
AR el d ™ Ao
Center 1.96 GHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pts)
Output
e Agilent E T
Ref5 dBm Atten 5 dB
Peak
Log b i g,

w T
o 14 1}
* / \

f
M1 S2 f L
S3 FC “I\\«
AA Mrv’ﬂ M
it Tl
Center 1.96 GHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

2110 - 2155 MHz Band

Input
- Agilent R T
Ref -10 dBm Atten 5 dB
Peak
Log
10
dB! WM
Offst ! '

208 A

dB fj‘/ \"I-L

M1 S2 I3

S3 FC

Center 2.132 GHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pts)

Output

e Agilent E T

Ref5 dBm Atten 5 dB
Peak
Log
10
dB/f
Offst
20.8

: / \

M1 S2 "
S3 FC I M
o W ey
IR MM
Center 2.132 GHz Span 1 MHz
#Res BW 1 kHz VBW 3 kHz Sweep 1.036 s (401 pis)

p1280001_FCC Level Booster_Rev 1.0
Page: 55 of 82



Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

CDMA Uplink Test Plots

698 - 716 MHz Band

Input
e Agilent E T
Ref5 dBm Atten 5 dB
Peak
Log N Ao
10 o AT

dB! \.
ot [ |
dB } \

S re e s,

lrj ol
AL Ay s v
Center 707 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
Output
e Agilent E T
Ref 25 dBm Atten 15 dB
Peak
Log
10
by ) W\“\«
Offst
20.8
dB wa }
P, % -w""“jll““

M1 S2f TPt g b
S3 FC

AR
Center 707 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

776 - 787 MHz Band

Input
- Agilent R T
Ref5 dBm Atten 5 dB
Peak
Log .
10 WWWMM
dB/ Y

o ﬂ \
" | \

S Fe il P sin,
O Vb pnond

Center 781.5 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms {401 pts)
Output
e Agilent E T
Ref25 dBm Atten 15 dB
Peak
Log
10
dB/ Amﬁfv“mwﬁwﬁuw&ﬂ&

/
o Wl

M1 sz%w L

S3 FC

AR
Center 781.5 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

824 - 849 MHz Band

Input
- Agilent R T
Ref3 dBm Atten 5 dB
Peak
Log
10 | e T A AT g, |
dB/ A

o [ \
" | \

me gt g

Center 836 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms {401 pts)

Output

e Agilent E T

Ref 25 dBm Atten 15 dB
Peak
Log

10 A W‘““W\
o / \

dB M "“MJ u\""'\r-ku«m‘-v"v

M1 S2
S3 FC
AR
Center 836 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

1710 - 1755 MHz Band
Input

- Agilent R T

Ref5 dBm Atten 5 dB
Peak
Log

10 R T

dB/

o / \
|

dB

M1 s2 WW W

S3 FC f

ARl e

Center 1.742 GHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms {401 pts)

Output

e Agilent E T

Ref 25 dBm Atten 15 dB
Peak
Log
10

dB/ WW
Offst f;/
20.8

w [P R PN

M1 sz
83 FC

Center 1.742 GHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

1850 - 1915 MHz Band

Input
20 ElEn R_T IFrquChannel
Ref5 dBm Atten 5 dB Center Freq
Peak 1.88000000 GHz
Log )
10
dB/ MW Start Freq
Offst 1 87750000 GHz
208 _—
dB ‘ \ Stop Freag
1.88250000 GHz
( \ CF Step
N[ \m 500.000000 kHz
Auto Ian

1
::;I Iftzz ‘L\(\\ w WW i Freq Offset

i / 0.00000000 Hz
MWW{WVN W{‘ﬂm’
wenter Signal Track
1.880000000 GHz On off
Center 188 GHz Span5 MHz  ocale TW"E,
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pts) o o
Output
e Agilent E T
Ref25 dBm Atten 15 dB
Peak
Log
10
dB/ WM

o / \
" r \

e g vy

g, o | Mgt

M1 S2
S3 FC
AR
Center 1.88 GHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
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i

CDMA Downlink Test Plots

728 - 746 MHz Band

Input
o e R T | Trace/View
Ref -15 dBm Atten 5 dB T
Peak race
1 2 3
Log \ |
10 o TRy
dB/ i Clear Write
Offst
20.8 { \
dB
J ] hlax Hold
“{‘ \n Min Hold
'|I'I
M1 S2/. b iyt TN o M At ey
53 FC Wiy
AA
ReT Level
-15.00 dBm Blark
Center 737 MHz Span 5 MHz 1“”?59
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis) .
Output
e Agilent E T
Ref 5 dBm Atten 5 dB
Peak
Log ’MMMM
10
dB/ f/
Offst .
20.8 WA VW“J Ryl

w WW MM

M1 S2
S3 FC
AR
Center 737 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
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i

746 - 757 MHz Band

Input
- Agilent R T
Ref -15 dBm Atten 5 dB
Peak
Log )
10 AT

dB/ fd
o / |
dB ] \

f 1
M1 52 WWW“J"W 'r WWWWM
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Center 751 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms {401 pts)
Output
e Agilent E T
Ref 5 dBm Atten 5 dB
Peak
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10
dB/ f \
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M1 S2
S3 FC
AR
Center 751 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
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i

869 - 894 MHz Band

Input
- Agilent R T
Ref -15 dBm Atten 5 dB
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Log R
10 J,..rv‘f‘-’\x' W
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#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms {401 pts)
Output
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dB/ \\

o o “*
" it Y
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M1 S2
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Center 881 MHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
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1930 - 1995 MHz Band
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wenter Signal Track
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Output
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dB/
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Center 1.96 GHz Span 5 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 571.8 ms (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
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2110 - 2155 MHz Band
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p1280001_FCC Level Booster_Rev 1.0
Page: 65 of 82



Previously Flom Test Lab

— Compliance Testing, LLC
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WCDMA Uplink Test Plots

698 - 716 MHz Band
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— Compliance Testing, LLC
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Previously Flom Test Lab

776 - 787 MHz Band
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Previously Flom Test Lab

— Compliance Testing, LLC
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824 - 849 MHz Band
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Previously Flom Test Lab

— Compliance Testing, LLC
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1710 - 1755 MHz Band
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Previously Flom Test Lab

— Compliance Testing, LLC
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1850 - 1915 MHz Band
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Previously Flom Test Lab

— Compliance Testing, LLC
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WCDMA Downlink Test Plots

728 - 746 MHz Band
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Previously Flom Test Lab

— Compliance Testing, LLC
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#Res BW 3 kHz VBW 10 kHz Sweep 1.144 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

869 - 894 MHz Band

Input
- Agilent E T
Ref 25 dBm Atten 5 dB
Peak
Log WWW\M’“W%
10 a
dB/ I

o / \
" | \

M1 s2
S3 FC

Center 881 MHz Span 10 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 1.144 s (401 pts)

Output

e Agilent E T

Ref 5 dBm Atten 5 dB
Peak
Log
10
dB/ MMM et s .
Offst

20.8 N.J'rL e

; [ \

A
[T P i TANY %WW
M1 S2
S3 FC
AR
Center 881 MHz Span 10 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 1.144 s (401 pis)
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Previously Flom Test Lab

— Compliance Testing, LLC
< '
i

1930 - 1995 MHz Band

Input
- Agilent R T
Ref 25 dBm Atten 5 dB
Peak
Log oM e el e,
10 I
dB/

o / \
" / \

M1 s2
S3 FC

Center 1.96 GHz Span 10 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 1.144 s (401 pts)

Output

e Agilent E T

Ref 5 dBm Atten 5 dB
Peak
Log
10
dB! it et e A gy
Offst i T

20.8 P

; / \

N 0o,
M1 2 N\' ?V\f*
S3 FC o s LY AN
ST TR Y e
AR
Center 1.96 GHz Span 10 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 1.144 s (401 pis)
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— Compliance Testing, LLC
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i

Previously Flom Test Lab

2110 - 2155 MHz Band

Input
- Agilent R T
Ref 25 dBm Atten 5 dB
Peak
Log WL N L L P S
10 I

dB/ A i
o [ \
dB / \

M1 s2
S3 FC

Center 2.132 GHz Span 10 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 1.144 s (401 pts)

Output

e Agilent E T

Ref 5 dBm Atten 5 dB
Peak
Log
10
dB/f B S s i ey Vel o it L

Offst N

20.8

; / \

M1 S2 [\/w

§3 FCl g g
AR

Center 2.132 GHz Span 10 MHz

#Res BW 3 kHz VBW 10 kHz Sweep 1.144 s (401 pis)
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Compliance Testing, LLC

Previously Flom Test Lab

Out of Band Rejection

Name of Test: Out of Band Rejection Engineer: John Erhard
Test Equipment Utilized: 100266, i00331, i00348, i00347 Test Date: 9/27/2012

Test Procedure

The EUT was connected to a spectrum analyzer through a 20 dB power attenuator. A signal generator was
utilized to produce a swept CW signal with the RF input level set to the level determined by the intermodulation
testing requirements. The uplink and downlink filter response and bandwidth were measured. The marker table
function of the spectrum analyzer was used to show the band edges and the 20 dB bandwidth of the pass band
filter.

Test Setup

Signal EUT | 20 dB Power R Spectrum
Generator Attenuator g Analyzer

v
A

p1280001_FCC Level Booster_Rev 1.0
Page: 76 of 82



—— — Compliance Testing, LLC

m Previously Flom Test Lab
Uplink Test Plots
698 - 716 MHz Band
- Agilent E T
Mkr3 & 25270 MMHz
Ref30 dBm Atten 20 dB -0.922 dB
Eeak — 1%
og 3R, 3
10 ﬁ/ V{z\
dB/ L\
Offst
20.8 A N
dB
Start 687 MHz Stop 725 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 4.896 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 4] Freq G0E.000 MHz 2512 dBm
2 4] Freq 716.000 MHz 25.45 dBm
2R 4] Freq £02.020 MHz 2.002 dBm
34 4] Freq 25,270 MHz -0.052 dB

776 - 787 MHz Band

e Agilent E T

Mkr3 & 2551 MHz
Ref 30 dBm Atten 20 dB -0.202 dB

Peak | R

Lng ER,F/‘ 3

10

dB/ y Y‘

208 7 5
® [ 7 )
S N,

Start 764.6 MHz Stop 798.4 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 4.353 ms (401 pts)
hdatiar Trace Type X P Amplitude
1 4} Fragq T76.00 MHz 26.7 dBm
z 4} Fragq 787.00 MHz 23.75 dBm
2R 4} Fragq 769.00 MHz 56.425 dBm
A 4] Freg 25.51 MHz -0.202 dB
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824 - 849 MHz Band

e

P)

- Agilent E T
Mkr3 4 4266 MHz
Ref30 dBm Atten 20 dB 0342 dB
Feak L ] z
Lo
10 /* \\
dB/
Offst / \
20.8 / Y
1
dB f ,
nt b,
Start 807.7 MHz Stop 861 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 6.871 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 1) Freq 224,00 MHz 27.45 dBm
2 1) Freq 240.00 MHz 27 .16 dBm
3R 1) Freq 213.80 MHz 2863 dBm
34 1) Freq 42 fifi hHz 0.242 dB

e Agilent

1710 - 1755 MHz Band

Ref 30 dBm

Atten 20 dB

Mkr3 & 53.70 MHz

0.957 dB

FPeak

1

[ + 3

S W . * e ——
=3

Log

RS

10

dB/
Offst j

20.8

dB

Start 1.679 GHz

Stop 1.787 GHz

#Res BW 100 kHz VBW 100 kHz Sweep 13.92 ms (401 pts)
hdatiar Trace Type X P Amplitude
1 4} Fragq 1.71000 GHz 25.14 dBm
z 4} Fragq 1.75500 GHz 26,36 dBm
2R 4} Fragq 1.69250 GHz G6.797 dBm
34 4} Fragq 23.70 MHz 0.967 dB
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
1850 - 1915 MHz Band

- Agilent R T

Mkr3 & 5728 MHz
Ref 30 dBm Atten 20 dB 0.856 db
Peak [ L 5
Lﬂg 4R, = 3
Pl %
dB/
Offst \H
20.8 ! \
dB J‘

Start 1.82 GHz Stop 1.934 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 14.7 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freg 1.85000 GHz 25.85 dBm
2 (1 Freg 1.91500 GHz 20.65 dBm
R (1 Freg 183226 GHz 7 .966 dBm
38 (1 Freg 87.28 MH=z 0.856 dB

Downlink Test Plots

728 - 746 MHz Band

e Agilent E T

Mkr3 & 27.00 MHz
Ref 15 dBm Atten 5 dB 0.94 dB
Peak 1 =z
Lng _'_'_n,_,_,J’— p—
10 =7 BN 5
dB/ "<

one |1/ \
dB \

Start 717 MHz Stop 757.1 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5.173 ms (401 pts)
hdatiar Trace Type X P Amplitude
1 4} Fragq T28.00 MHz 2837 dBm
z 4} Fragq 746.00 hWHz 1.208 dBm
2R 4} Fragq T23.00 MHz -16.55 dBm
34 4} Fragq Z7.00 WHz 0.94 dB
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
746 - 757 MHz Band
- Agilent R T
Mkr3 & 2253 MHz
Ref 15 dBm Atten 5 dB -1.56 db
Peak 1 z
Log — e
10 -
dB/ \"‘

~pd

Offst

208 / Y
io 7 N

Fai
Start 734.3 MHz Stop 767.2 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 4.236 ms (401 pts)
Matier Trace Type X Pz Amplitude
1 (1 Freg 746.00 MH=z 3272 dBm
2 (1 Freg F57.00 MH=z 1.84 dBm
R (1 Freg 73916 MH=z -15.63 dBm
38 (1 Freg 22.93 MH=z -0.86 dB

869 - 894 MHz Band

e Agilent E T

Mkr3 & 4155 MHz
Ref 15 dBm Atten 5 dB 0501 dB
FPeak 1 z
Log —
10
dB/ R
Offst X
208 Y

dB \

4

Start 853.2 MHz Stop 909 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 7.185 ms (401 pts)
hdatiar Trace Type X P Amplitude
1 4} Fragq 269.00 MHz 2.445 dBm
z 4} Fragq 294,00 hWHz 2.014 dBm
2R 4} Fragq 259.61 MHz -12.56 dBm
A 4] Freg #41.55 WHz 0.501 dB
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—— — Compliance Testing, LLC

m Previously Flom Test Lab
1930 - 1995 MHz Band

- Agilent R T

Mkr3 & 329 MHz
Ref 15 dBm Atten 5 dB 0.253 db
Peak Y N
Lug £ = b __Q-x
10 v s
dB/ ?I
Offst f’

20.8

f
dB ] I
|

Start 1.906 GHz Stop 2.027 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 15.53 ms (401 pis)
Matier Trace Type X Pz Amplitude
1 (1 Freg 1.8300 &Hz 4.195 dBm
2 (1 Freg 1.8980 GHz 7.627 dBm
R (1 Freg 1.8221 GHz -10.77 dBm
38 (1 Freg 82.9 MHz 0.253 dB

2110 - 2155 MHz Band

e Agilent E T

Mkr3 & 927 MHz
Ref 15 dBm Atten 5 dB -0.953 dB
Peak & I A
Log *
10

%
dB/

o / \
dB _/f ‘\
S N

Start 2.065 GHz Stop 2.2 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 17.37 ms (401 pts)
hdatiar Trace Type X P Amplitude
1 £t Freq 2.1100 GHz 5.02 dBm
2 £t Freq 2.1550 GHz 7.408 dBm
3R £t Freq 20891 GHz -11.83 dBm
34 1) Freq 92.7 MHz -0.993 4B
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Test Equipment Utilized

Compliance Testing, LLC

Previously Flom Test Lab

Description Manufacturer Model Number | CT Asset # | Last Cal Date | Cal Due Date

Horn Antenna EMCO 3115 i00103 11/5/10 11/5/12
Signal Generator Rohde & Schwarz SMT-03 i00266 12/13/11 12/13/12
Humidity / Temp Meter Newport IBTHX-W-5 100282 11/5/11 11/5/12
Spectrum Analyzer Agilent E4407B i00331 4/20/12 4/20/13
Vector Signal Generator Agilent E4438C i00348 9/27/11 9/27/12**
Humidity / Temp Meter Control Company 4189CC i00355 1/11/12 1/11/13
Power Attenuator Narda 769-30 i00347 Verified on: 9/26/12

** 30-day calibration extension

In addition to the above listed equipment standard RF connectors and cables were utilized in the testing of the
described equipment. Prior to testing these components were tested to verify proper operation.

END OF TEST REPORT
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